
Biological and Water Quality Study of the Mahoning River Basin

Ashtabula, Columbiana, Portage, Mahoning, Stark, and Trumbull Counties (Ohio)
Lawrence and Mercer Counties (Pennsylvania)

OEPA Technical Report MAS/1995-12-14 

May 1, 1996

Volume I

State of Ohio Environmental Protection Agency
Division of Surface Water 

Monitoring and Assessment Section
1685 Westbelt Drive

Columbus, Ohio 43228-3809

and

Nonpoint Source Program
1800 WaterMark Drive

Columbus, Ohio 43266-0149

and

Northeast District Office
2110 East Aurora Road
Twinsburg, Ohio 44087



MAS/1994-12-14 Mahoning River Basin TSD May 1, 1996

TABLE OF CONTENTS

Volume I:
Notice to Users..........................................................................................iii
[...]
(ethoxyresorufin-o-deethylase) values for fish from all sites.  This indicates exposure to EROD
inducing chemicals (PAHs, PCBs, other hydrocarbons) with the highest induction occurring
downstream from the Ohio Edison - Niles EGS at RM 29.0.  Some of the highest sediment
concentrations of PAHs and PCBs in the mainstem occurred within this dam pool.  The benzo-a-
pyrene (B(a)P)-type metabolites are generally associated with combustion by-products.  The
naphthalene (NAPH)-type metabolites are associated with oil contamination.  There was  an increasing
trend in the median/mean values of B(a)P-type and NAPH-type metabolites in the fish collected  from
RM 57.8 to RM 12.0.  This corresponded to increased sediment concentrations of PAHs and
cumulative loadings of oil and grease in the Warren to Youngstown segment of the Mahoning River.  

Ambient biological sampling in the Mahoning River upstream (RM 26.2/25.3) and downstream (RM
25.1) from Little Squaw Creek/Girard WWTP showed non-attainment of WWH biocriteria with all the
biological indices in the poor or fair range (Table 1).  Upstream sources of pollution affecting the non-
attainment upstream from Little Squaw Creek include the cumulative loading of municipal and
industrial dischargers, industrial spills, and very poor sediment quality.  External anomalies on fish
(DELT anomalies) increased from 6.4% upstream to 14.1% downstream.

33



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

While no changes have occurred in the use attainment status since 1980 in the lower Mahoning River
between RM 35.4 and the mouth, the 1994 results do show some incremental improvements in fish
community performance.  The relative number and biomass of fish collected downstream from the
Liberty Street dam (RM 26.2) increased from 10 fish/km weighing 0.02 kg/km in 1980 to 109 fish/km
weighing 30.5 kg/km in 1994 while the cumulative number of fish species increased from 14 to 20.
Biological index scores (IBI and MIwb) improved from near minimum values in the very poor to poor
range in 1980 to slightly higher values in the poor and sometimes fair range in 1994.  These
improvements were quantified using the Area of Degradation Value (ADV) which declined by 52% for
the MIwb and 30% for the IBI in the segment downstream from the Liberty Street dam (RM26.2) to
the mouth (RM 1.1).  Nevertheless, the current condition is still severely degraded and corresponds to
the indicators of current and past pollutant loadings, particularly the contaminated sediments.

Boardman WWTP (Mill Creek RM 9.6, Mahoning River RM 21.63)
The Mahoning County Boardman WWTP discharges to Mill Creek at river mile (RM) 9.6.
Downstream from the WWTP, Mill Creek flows through the Mill Creek Metropolitan Park to its
confluence with the Mahoning River in Youngstown (RM 21.6).  Major land uses within the 78.4
square mile watershed are a mixture of suburban development, agriculture, and forested park land.
The Boardman WWTP was constructed in 1962 as an activated sludge plant and upgraded in 1987 to
advanced secondary treatment with nitrification, disinfection and post-aeration with a design flow of
5.0 MGD.  During normal low-flow conditions (summer - fall), treated effluent makes up 90-100% of
the stream flow in the lower 9.5 miles of Mill Creek. The facility currently disposes of sludge by
landfilling, but also has the option of land application.  The sewer system has a total of 12 bypasses
and overflows.  The overflows go into neighboring community sanitary sewers and all bypasses are to
be reported as required by the NPDES permit.  Although no overflows or bypasses have been
reported, there is uncertainty regarding the status of three of the 12 structures. Two of the remaining
overflows are located on the east side of Mill Creek within or between the Sawmill Run and Cranberry
Run watersheds and a third structure is located in the park along the west side of Mill Creek
downstream from the confluence with Indian Run.

The current NPDES permit has summer and winter limitations for total suspended solids (13/30 mg/l),
ammonia-N (1/5 mg/l) and cBOD (10/25 mg/l).  Due to ongoing permit violations at the Boardman
WWTP, Mahoning County was referred to the Attorney General’s Office and a consent order was
signed in January 1994 requiring the county to hire class IV certified operators, submit MORs and
bioassays on time, develop a plan to monitor mercury, and to develop a laboratory QA/QC program.
The compliance history of the Boardman WWTP (number of months reporting violations at least once
during that month) from 1989 to 1994 includes violations for ammonia (6), BOD5 (2), cadmium (3),
chlorine (3), copper (10), cyanide (6), dissolved oxygen (D.O., 1), fecal coliform (2), mercury (11),
oil and grease (3), and total suspended solids (3).  During the summer of l994 Ohio EPA personnel
observed extensive sewage sludge deposits in Mill Creek downstream from the Boardman WWTP.
Deposits were more than three feet deep in many spots and extended at least 150 meters downstream.
Large floating mats in the stream and suspended solids in the Boardman effluent were also visually
observed.  Sludge deposits were also observed in Mill Creek approximately three miles downstream
from the discharge.

Bioassays conducted by Ohio EPA resulted in no significant toxicity in 1988 (2 bioassays) or in
August 1994; however, an April 1994 effluent bioassay showed marginal (25%) acute toxicity to
fathead minnows.  An October 1995 acute toxicity test by the entity showed 30% toxicity to
Ceriodaphnia resulting in a TUa of 0.6.  Eight chronic toxicity bioassays were also conducted by the
entity between December 1990 and October 1995.  Results from these tests revealed Tuc of 1.8 to both

34



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

fathead minnows and Ceriodaphnia in May 1991 and a 1.1 Tuc to Ceriodaphnia in October 1995.
Given the effluent dominated nature of the flow downstream from the WWTP discharge (effluent
design flow = 7.74 cfs, annual Q7,10 stream flow =  2.02 cfs, annual Q30,10 stream flow = 2.34 cfs),
a comparison of the allowable effluent toxicity (AET) values of 0.38 TUa and 1.3 TUc to the reported
values (0.6 and 1.8, respectively) and mixing zone toxicity results shows the potential of this
discharge to have an acute and chronic effect on the aquatic assemblages within Mill Creek.    

The 1994 ambient chemical results show that while water quality downstream from the Boardman
WWTP has improved since 1982, serious problems remain due to elevated concentrations of
ammonia-N (exceeded WWH criteria at RMs 9.5, 7.8 and 5.4) and phosphorus, extensive sludge
deposits, and low D.O.  Only 9% of the D.O. samples from upstream of the WWTP were below 5.0
mg/l, compared to 78% of the values between the WWTP and Shields Road (RM 5.4).  The lowest
D.O. values and highest ammonia-N concentration (4.5 mg/l) was recorded at RM 7.8 in 1994.  The
1994 results do, however, show a reduction in the number of miles of severely degraded water quality
downstream from the WWTP (e.g., maximum phosphorus values were 12.6 mg/l [RM 7.8] in 1982
versus 1.2 mg/l [RM 5.4] in 1994 and large sludge deposits were not observed in the lower half of
Mill Creek in 1994).  The results of a 1993 nutrient loading study by Youngstown State University in
the Mill Creek watershed and Lake Newport concluded the Boardman WWTP contributes
approximately 55% of the total phosphorus load to Lake Newport versus 45% from nonpoint sources.

The 1994 biological sampling results show the WWH aquatic life use attainment status of Mill Creek
has not significantly changed since 1982 (Table 1).  While there have been incremental improvements
in macroinvertebrate community performance immediately downstream from the Boardman WWTP
and marked improvements further downstream, the non-attainment status is due to the continuation of
poor and very poor fish community performance.  Since 1982, the number of miles in non-attainment
of WWH has remained at 11.3 while the miles in the poor to very poor ranges of community
performance has decreased only slightly (from 10.6 to 9.9 miles).  The principal causes of non-
attainment associated with the impairment downstream from the Boardman WWTP were excessive
levels of ammonia-N, low dissolved oxygen (D.O.), organic enrichment (including sludge deposits),
nutrients, and siltation.  Channelization (RM 11.0), flow alteration (water withdrawals), and
impoundments were also associated with the impairment of the WWH aquatic life use at specific sites.
The biological response signatures were more indicative of nutrient and organic enrichment effects as
opposed to those associated with acute toxicity.

City of Youngstown WWTP  (Mahoning River RM 19.43)
The Youngstown WWTP is the largest municipal discharge to the Mahoning River (RM 19.43), with a
design flow of 35.0 MGD.  A primary treatment plant was built in 1957 and construction for a
secondary WWTP was completed in 1988.  The current treatment process includes bar screen, grit
chambers, primary clarifiers, activated sludge, and trickling filters for flows up to 35.0 MGD.  Flow
in excess of 35 MGD bypass the aeration system and is passed through microscreens to the chlorine
contact tank.  Blended effluent from the two treatment trains is chlorinated and passed through a
cascade aeration system.  The final step after the chlorine contact tank is dechlorination.  The
Youngstown sewer system has at least 96 combined sewer overflows (CSOs).  The city of
Youngstown and the state of Ohio are negotiating a consent decree to address both CSO and sanitary
sewer overflow (SSO) problems. 

A review of long term effluent loading data indicates a significant reduction in total suspended solids,
BOD5, and ammonia-N following the 1988 upgrade, with a slight reduction in average effluent flow
from 1991 to 1994.  The upgrades to the major municipal WWTPs along the mainstem have resulted
in significant improvements to the instream concentrations of ammonia-N and dissolved oxygen

35



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

(D.O.) in the lower Mahoning River as evidenced by long term water quality data collected at the
Lowellville fixed monitoring station.

Monthly operating report (MOR) data between 1989 and 1994 indicates NPDES permit violations for
chlorine, copper, mercury, pH, and phenolics.  Based on 1994 annual mean loading values the
Youngstown WWTP comprised 51.6% of the volume, 29.8% of the ammonia-N, and 45.7% of the
cBOD5 discharged by six major WWTPs to the lower mainstem.  Ambient water chemistry data from
1994 showed higher levels of copper, chemical oxygen demand (COD), total dissolved solids (TDS),
nitrate+nitrite-N (NO2+NO3-N), and total phosphorus in the Mahoning River downstream (RM 19.2)
from the Youngstown WWTP compared to upstream (RM 21.1) on the same sampling days.
Concentrations of phosphorus and NO2+NO3-N were low in the Mahoning River from RMs 45.5 to
36.4, but showed two step wise increases, first below the Warren WWTP (RM 35.25) and next below
the Youngstown WWTP (RM 19.43).  Both NO2+NO3-N and total phosphorus concentrations were
well above background levels at the Ohio-Pennsylvania state line, and maintained high levels down to
the confluence with the Shenango River at New Castle, Pa.  These data indicate that the Warren and
Youngstown WWTPs had a major effect on nutrient enrichment in the lower Mahoning River.  Ohio
EPA spill records from 1989 to 1994 contained one reported incident associated with the Youngstown
WWTP.

The segment of the Mahoning River between Mill Creek (RM 21.63) and the Youngstown WWTP
(RM 19.43) receives numerous CSO/SSO discharges.  Fecal coliform bacteria counts increased
markedly downstream from Mill Creek in the city of Youngstown.  Potential sources of this
contamination included dry weather CSOs, SSOs, unsewered areas, and incomplete chlorination of
WWTP effluents.  One example is a siphon dam on Crab Creek (RM 19.5) which was overflowing
most of the time during the 1994 survey.  Data collected by volunteers at Crab Creek documented high
concentrations of copper, lead and zinc between October 1993 and April 1994.  In addition to these
SSO discharges, the Mahoning River mainstem also receives periodic discharges of untreated
wastewater from the numerous CSOs.  One CSO in the Mahoning River near the mouth of Mill Creek
was periodically observed discharging raw sewage during the 1994 survey.  Volunteer monitoring
data collected in the Mahoning River at Lowellville showed that the Pennsylvania lead criterion (7.0
ug/l) was exceeded in 19 out of 53 samples between May 1993 and December 1994.  The highest
values of instream lead concentrations collected during this period were at the mouths of Mill Creek
(70 and 89 ug/l) and Crab Creek (64 and 88 ug/l).  The mouth of Mill Creek also had the highest
instream concentration of lead (31 ug/l) collected by the Ohio EPA during the 1994 survey (Crab
Creek was not sampled by the Ohio EPA in 1994).

Ohio EPA conducted two bioassays on the Youngstown WWTP effluent and mixing zone in May and
September 1994.  No significant toxicity was observed to either of two test organisms in either
bioassay.  The entity conducted an acute toxicity test in October 1991 which resulted in marginal
toxicity (20% adverse effects) to fathead minnows.  There has been no chronic bioassay testing of the
Youngstown WWTP effluent.
  
Biomarker sampling conducted in the mainstem as part of the 1994 survey showed elevated EROD
(ethoxyresorufin-o-deethylase) values for fish from all sites.  This indicates exposure to EROD
inducing chemicals (PAHs, PCBs, other hydrocarbons) with the highest induction occurring
downstream from the Ohio Edison - Niles EGS at RM 29.0.  Some of the highest sediment
concentrations of PAHs and PCBs in the mainstem occurred within this dam pool.  The benzo-a-
pyrene (B(a)P)-type metabolites are generally associated with combustion by-products.  The
naphthalene (NAPH)-type metabolites are associated with oil contamination.  There was  an increasing
trend in the median/mean values of B(a)P-type and NAPH-type metabolites in the fish collected  from

36



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

RM 57.8 to RM 12.0.  This corresponded to increased sediment concentrations of PAHs and
cumulative loadings of oil and grease in the Warren to Youngstown segment of the Mahoning River.
Another biomarker, blood urea nitrogen (BUN), decreased in a downstream direction between RM
57.8 to RM 12.0, which was opposite the increasing trend for the liver metabolites.

Biological sampling in the mainstem upstream (RM 20.4) and downstream (RM 19.2/19.3) from the
Youngstown WWTP indicated non-attainment of the WWH use (Table 1).  All of the biological
indices were in the poor or very poor range of community performance.   The biological indices in
1994 were lower (-3 IBI, -1.5 MIwb, and -8 ICI units) in the Mahoning River at RM 19.2/19.3
downstream from the Youngstown WWTP compared to sites sampled upstream for fish at RM 20.4
and macroinvertebrates at RM 21.6.   The downstream site at RM 19.2 had the lowest MIwb score
(3.8) and the highest percent of external anomalies on fish (DELT anomalies, 26.9%) of any site
sampled in the mainstem.  The numbers of mayfly/caddisfly/stonefly taxa (EPT taxa) on the natural
substrates, the density of the caddisfly Hydropsyche valanis, and total taxa richness on the artificial
substrates were also reduced downstream from the Youngstown WWTP.  Biological sampling in the
Youngstown WWTP mixing zone also showed very poor to poor biological conditions.  The character
of the biological communities in this reach of the mainstem continued that which started downstream
from WCI and Warren.  The combination of deficiencies in community structure and organization,
predominance of poor and very poor biological index scores, and extremely elevated anomalies fish
(DELT anomalies) is a response to acutely toxic conditions in the mainstem.
[...]
operations, and as yet unidentified sources entering storm sewers in Campbell.

Ohio EPA conducted two bioassays in 1994 on the Campbell WWTP effluent.  In May, 45% to 75%
toxicity to fathead minnows was reported in composite and grab effluent samples.  No significant
mortality was reported in a June bioassay, but total residual chlorine was measured at 0.31 mg/l in the
effluent.  An entity generated bioassay conducted in August 1994 reported no significant toxicity.

Biomarker sampling conducted in the mainstem as part of the 1994 survey showed elevated EROD
(ethoxyresorufin-o-deethylase) values for fish from all sites.  This indicates exposure to EROD
inducing chemicals (PAHs, PCBs, other hydrocarbons) with the highest induction occurring
downstream from the Ohio Edison - Niles EGS at RM 29.0.  Some of the highest sediment
concentrations of PAHs and PCBs in the mainstem occurred within this dam pool.  The benzo-a-
pyrene (B(a)P)-type metabolites are generally associated with combustion by-products.  The
naphthalene (NAPH)-type metabolites are associated with oil contamination.  There was an increasing
trend in the median/mean values of B(a)P-type and NAPH-type metabolites in the fish collected  from
RM 57.8 to RM 12.0.  This corresponded to increased sediment concentrations of PAHs and
cumulative loadings of oil and grease in the Warren to Youngstown segment of the Mahoning River.
Another biomarker, blood urea nitrogen (BUN), decreased in a downstream direction between RM
57.8 to RM 12.0, which was opposite the increasing trend for the liver metabolites.

Ambient biological sampling in the Mahoning River upstream from the Campbell WWTP showed
extensive non-attainment of the WWH biocriteria with all the biological indices in the poor range.
These results represent continued non-attainment of the WWH use which started upstream in the
Warren area.  Upstream sources of pollution affecting the non-attainment upstream from the Campbell
WWTP include the cumulative loading of municipal and industrial dischargers, combined and sanitary
sewer overflows (CSOs, SSOs) in Youngstown, industrial spills, and leachates and poor sediment
quality, particularly that in close proximity to the old J&L Youngstown Sheet and Tube Campbell coke
plant.  Downstream from the Campbell WWTP all biological indices remained in the poor range.
External anomalies on fish (DELT anomalies) increased from 11.1% upstream from Campbell WWTP
(RM 16.3) to 15.3% downstream (RM 15.6).

Although no change has occurred in the use attainment status (non-attainment) from 1980 to 1994 in
the lower Mahoning River from RM 35.4 to the mouth, the 1994 results did indicate some detectable
improvements in the fish community performance.  The relative number and biomass of fish collected
downstream from the Campbell WWTP increased from 36 fish/km weighing 1.3 kg/km in 1980 to
246 fish/km weighing 85.8 kg/km in 1994.  Biological index scores (IBI and MIwb) improved from

38



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

near minimum values in the very poor range in 1980 to slightly higher values in the poor range in
1994.  These improvements were quantified using the Area of Degradation Value (ADV) which
declined by 65% for the MIwb and 38% for the IBI in the segment downstream from the Campbell
WWTP (RM 15.6) to the mouth (RM 1.1).  Nevertheless, the current condition is still severely
degraded and corresponds to the indicators of current and past pollutant loadings, particularly the
contaminated sediments.

Struthers WWTP (Mahoning River RM 14.32)
The Struthers WWTP has a design flow of 6.0 MGD and discharges to the Mahoning River at RM
14.32.  In March 1987 the WWTP was upgraded from primary to secondary treatment.  Current
treatment processes include screening and aerated grit removal, flow equalization, primary settling,
tricking filtration, secondary clarification, and chlorination.  The Struthers WWTP has two bypasses,
Bridge Street (15.4) and at the plant, which overflow to the Mahoning River. 

Monthly operating report (MOR) data from 1990 to 1994 indicates NPDES permit violations for
chlorine, copper, fecal coliforms, oil and grease, pH, and total suspended solids (TSS).  Although
biochemical oxygen demand (BOD5) loadings were reduced by 50% since the 1987 upgrade,
ammonia-N and TSS loadings showed only a slight reductions.  Average effluent flows have
increased significantly from the early 1980’s with average flows close to the 6.0 design capacity in
1994.  Based on 1994 annual mean loading values the Struthers WWTP comprised 10.4% of the
volume, 35.7% of the ammonia-N, and 19.5% of the cBOD5 discharged by six major WWTPs to the
lower mainstem.  The effluent is mixed with storm water, which may contain leachate, prior to
discharge.  The downstream site at RM 13.2 had the highest sediment concentration of zinc (2880
mg/kg) recorded in the 1994 survey.  Ohio EPA spill records from 1978 to 1994 contained two
reported sewage spills attributed to the Struthers WWTP (1981 and 1984).

A May 1994 bioassay conducted by Ohio EPA reported no significant toxicity in the Struthers WWTP
effluent.  A June 1994 bioassay resulted in 80% to 85% mortality to fathead minnows in the effluent.
Also, marginal toxicity was observed in the upstream sample which contained 0.060 mg/l of chlorine.
The Campbell WWTP is located approximately 1.5 miles upstream from the Struthers WWTP and
may be the source of the elevated instream chlorine measurement.  While collecting  bioassay samples,
Ohio EPA personnel observed foam emanating from the WWTP discharge for an indefinite distance
downstream in the Mahoning River.
 
Biomarker sampling conducted in the mainstem as part of the 1994 survey showed elevated EROD
(ethoxyresorufin-o-deethylase) values for fish from all sites.  This indicates exposure to EROD
inducing chemicals (PAHs, PCBs, other hydrocarbons) with the highest induction occurring
downstream from the Ohio Edison - Niles EGS at RM 29.0.  Some of the highest sediment
concentrations of PAHs and PCBs in the mainstem occurred within this dam pool.  The benzo-a-
pyrene (B(a)P)-type metabolites are generally associated with combustion by-products.  The
naphthalene (NAPH)-type metabolites are associated with oil contamination.  There was  an increasing
trend in the median/mean values of B(a)P-type and NAPH-type metabolites in the fish collected  from
RM 57.8 to RM 12.0.  This corresponded to increased sediment concentrations of PAHs and
cumulative loadings of oil and grease in the Warren to Youngstown segment of the Mahoning River.
Another biomarker, blood urea nitrogen (BUN), decreased in a downstream direction between RM
57.8 to RM 12.0, which was opposite the increasing trend for the liver metabolites.

Ambient biological sampling in the Mahoning River upstream from the Struthers WWTP showed
extensive non-attainment of the WWH biocriteria with all the biological indices in the very poor and
poor range.  These results represent continued non-attainment of the WWH use which started
upstream in the Warren area.  Upstream sources of pollution affecting the non-attainment upstream
from the Campbell WWTP include the cumulative loading of municipal and industrial dischargers,

39



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

combined and sanitary sewer overflows (CSOs, SSOs) in Youngstown, industrial spills, and leachates
and poor sediment quality, particularly that in close proximity to the old J&L Youngstown Sheet and
Tube Campbell coke plant.  Downstream from the Struthers WWTP and the Lowellville dam (RM
12.5) all biological indices remained in the poor range.

Although no change has occurred in the use attainment status (non-attainment) from 1980 to 1994 in
the lower Mahoning River from RM 35.4 to the mouth, the 1994 results did indicate some detectable
improvements in the fish community performance.  The relative number and biomass of fish collected
downstream from the Struthers WWTP and the Lowellville dam (RM 12.5) increased from 14 fish/km
weighing 2.0 kg/km in 1980 to 547 fish/km weighing 105.0  kg/km in 1994.  Biological index scores
(IBI and MIwb) improved from near minimum values in the very poor range in 1980 to slightly higher
values in the poor range in 1994.  These improvements were quantified using the Area of Degradation
Value (ADV) which declined by 65% for the MIwb and 38% for the IBI in the segment from
downstream Campbell WWTP (RM 15.6) to the mouth (RM 1.1).  Nevertheless, the current condition
is still severely degraded and corresponds to the indicators of current and past pollutant loadings,
particularly the contaminated sediments.

Brookfield WWTP (Yankee Creek RM 0.42)
The Trumbull County-Brookfield WWTP discharges to Yankee Creek at river mile (RM) 0.42.  The
treatment process employs a three stage vertical loop reactor with bar screen, aerated grit removal,
secondary clarifiers, chlorination and dechlorination. Solids are removed using a gravity thickener,
aerobic digestion, and sludge drying beds.  The most recent expansion and upgrade (from primary
treatment) was completed in 1989.  The design flow is 1.3 MGD and less than five percent of the plant
flow is derived from industrial sources. The collection system is 100% separate sewers.

Loadings of chemical oxygen demand (COD) and ammonia-N have not changed appreciably over the
last 10 years.  Monthly operating report (MOR) data collected between 1991 and 1994 indicated
NPDES permit violations for cBOD5, chlorine, copper, lead, nickel, total suspended solids (TSS),
and zinc.  Ambient water chemistry data from the 1994 survey showed higher levels of COD, TDS,
total phosphorus, zinc, and especially nitrate+nitrite-N (average of 0.32 mg/l upstream to 3.68 ug/l
downstream) in Yankee Creek downstream from the Brookfield WWTP.  Ohio EPA spill records from
1978 to January 1994 contained no reported incidents associated with the Brookfield WWTP.

Ambient chemical water quality in Yankee Creek improved between the 1984 and 1994 surveys. The
1984 results showed degraded water quality downstream from the Brookfield WWTP due to organic
enrichment, elevated ammonia-N and total Kjeldahl nitrogen (TKN) concentrations, and low dissolved
oxygen levels.  Field work conducted in 1994 revealed much improved water quality conditions below
the WWTP.  Dissolved oxygen levels now show an improving trend. Ammonia-N and TKN
concentrations were consistently near or below minimum detection limits. The improvements in water
quality observed in 1994 are directly linked to the recent improvements made at the Brookfield WWTP
and the elimination of smaller WWTPs in the area.

Three of 14 bioassays conducted between May 1991 and February 1993 resulted in measurable toxic
effects to fathead minnows of 1.0 TUa and 1.6 TUc, and to Ceriodaphnia of 2.8 TUc, 5.7 Tuc, and >
8.0 TUc.  Additionally, three other tests of effluent resulted in significant toxicity to fathead minnows.
Mixing zone samples were significantly toxic to fathead minnows in three bioassays, but not to
Ceriodaphnia.  Because the Brookfield WWTP effluent dominates the summer-fall stream flow regime
(Q7,10 stream flow = 0.14 cfs, Q30,10 stream flow = 0.41 cfs, effluent flow = 2.01cfs), the bioassay
results exceed the Allowable Effluent Toxicity (AET) values of 0.3 TUa and 1.2 TUc, and demonstrate
the high potential of this discharge to have deleterious acute and chronic effects on resident aquatic
organisms.

40



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

Ambient biological sampling in Yankee Creek upstream (RM 0.6) from the Brookfield WWTP
showed partial attainment of the applicable WWH biocriteria (Table 1) and was due to the failure of the
fish community to perform at levels consistent with the WWH biocriteria.  The qualitative
macroinvertebrate sample at RM 0.6 had 46 total taxa with 12 species of mayflies, stoneflies, and
caddisflies which indicates good water quality.  Fish sampling results upstream from the WWTP in
1994 were similar to the those obtained in 1984 and indicated continued problems with upstream
sources.  District staff observed a heavy oil sheen on the water surface during a chemical water quality
sampling event, but the specific source was not determined.   The non-attainment status downstream
from the WWTP was due to the poor performance of the macroinvertebrate community which has
remained essentially unchanged since the 1984 survey, with low numbers of total taxa (13 and 11) and
low EPT taxa (one and zero) in both years, respectively.  Fish community performance in Yankee
Creek downstream from the Brookfield WWTP (RM 0.3) have improved since 1984, with the mean
IBI and MIwb values increasing from 18 (very poor) to 37 (marginally good, nonsignificant
departure) and 5.4 (poor) to 6.8 (fair, significant departure), respectively.  While these results indicate
some quantitative improvement in biological community performance, the continued non-attainment is
well correlated with the effluent performance indicators and findings of significant acute and chronic
toxicity.

Hubbard WWTP (Little Yankee Creek RM 4.59)
The Hubbard WWTP discharges to Little Yankee Creek at river mile (RM) 4.59.  The treatment
process consists of a multiple channel orbital aeration plant with bar screens, grit removal,, settling,
chlorination, dechlorination, and post-aeration.  Solids are treated via aerobic digestion, polymer
sludge conditioning, and belt press.  The facility was last upgraded in 1989.  The previous facility
employed a secondary trickling filter with flows that were averaging twice the 0.8 MGD design
capacity.  The current design flow is 2.1 MGD and less than one percent is derived from industrial
sources. The collection system is 100% separate sewers.

Annual flows were similar until the 1989 upgrade and have been rising steadily ever since.  Total
residual chlorine concentrations have been increasing steadily matching the increase in flows. Total
zinc values have been highly variable during the past five years. The NPDES permit compliance
history of the Hubbard WWTP from 1989 to 1994 includes (number of months with reported
violations at least once during that month) ammonia-N (3), BOD5 (2), cBOD5 (2), cadmium (3),
chlorine (6), copper (2), fecal coliform (18 in 1989), dissolved oxygen (3 in 1991), flow (1), mercury
(2), pH (3), and total suspended solids (6).  Ambient water chemistry data from the 1994 survey
showed higher levels of copper, total Kjeldahl nitrogen (TKN), nitrite+nitrate-N, phosphorus, and
zinc downstream from the Hubbard WWTP compared to upstream.  In one of the Ohio EPA effluent
bioassay samples naphthalene was detected at 0.6 ug/l.  The Ohio EPA spill records contained two
reported incidents associated with the Hubbard WWTP in July 1985 and June 1988, but no spills have
been reported since.  
    
Ambient chemical water quality in Little Yankee Creek has improved since the 1984 survey.  The 1984
results showed degraded conditions below the Hubbard WWTP due to organic enrichment, elevated
ammonia-N and TKN concentrations, and low dissolved oxygen levels.  The 1994 results revealed
much improved water quality conditions below the WWTP.  Ammonia-N concentrations were
consistently near or below minimum detection limits.  Suspended solids concentrations were similar
upstream and downstream of the WWTP.  Total phosphorus and TKN concentrations increased
significantly below the WWTP, but did not exceed the assimilative capacity of the stream.  Dissolved
oxygen levels now show an improving trend at the downstream stations. The improvements in water
quality observed in 1994 are directly linked to the recent improvements made at the Hubbard WWTP.

Three of four bioassays (May and November 1990, June 1994) conducted by Ohio EPA resulted in no
significant toxicity to either fathead minnows or Ceriodaphnia.  However, the most recent bioassay

41



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

conducted in June 1994 by Ohio EPA resulted in acute toxicity to Ceriodaphnia in both the grab
effluent, composite effluent, and mixing zone samples.  A 1.3 TUa was calculated from this bioassay.
Two bioassays conducted by the resulted in a 1.8 TUc and 2.1 TUc to Ceriodaphnia.   Because the
Hubbard WWTP effluent dominates the summer-fall stream flow regime (Q7,10 stream flow = 0.36
cfs, Q30,10 stream flow = 0.52 cfs, effluent flow = 3.25 cfs), the bioassay results exceed the
Allowable Effluent Toxicity (AET) values of 0.33 TUa and 1.2 TUc, and demonstrate the high
potential of this discharge to have deleterious acute and chronic effects on resident aquatic organisms.

Macroinvertebrates collected at the uppermost sampling location on Little Yankee Creek at RM 9.6
yielded results that indicated exceptional community performance.  Numerous sensitive taxa were
collected in the quantitative and qualitative samples including six typically coolwater  taxa (the
caddisflies Hydropsyche (C.) slossonae, Diplectrona modesta, and Glossoma spp.;  and the midges
Parametriocnemus  spp., Polypedilum (Pollypedilum) aviceps, and Paratanytarsus n. sp. 1).
ImmediAtely upstream from the Hubbard WWTP at RM 4.9, the ICI score declined to 30 and reflected
marginally good water quality.  Immediately downstream the ICI declined to 26 which indicates fair
performance.  Further downstream at RM 1.6, increases in mayfly taxa and density in the artificial
substrate samples along with an increase in the number of qualitative EPT taxa resulted in an ICI value
of 34 which meets the WWH ecoregional biocriterion.  The near mouth site (RM 0.2) was evaluated as
fair which does not meet ecoregional expectations.  Little Yankee Creek near the mouth is impounded
resulting in nondetectable current and pool habitat.  Compared to the clear and brown water color at the
upstream sites, the water color at RM 0.2 was bright green due to nuisance growths of colonial green
algae.  The ICI score (28), number of qualitative EPT taxa (2), and median QCTV value (32.8) were
all below ecoregional expectations and reflective of fair water quality.   The Hubbard WWTP had only
a minimal effect on the macroinvertebrate community, but likely contributed to the heavy algal growth
observed at RM 0.2.

The quality of fish assemblages in Little Yankee Creek declined from marginally  good at the upstream
most site (RM 9.5) to very poor to fair quality at the remaining five sites.  Down-stream from the
Hubbard WWTP, IBI scores were similar to that immediately upstream from the discharge (RM 4.6)
and the MIwb increased from the very poor to the fair range suggesting no additive impact from the
Hubbard WWTP on the fish community.  The number of fish species collected in Little Yankee Creek
increased from 11 and 15 species at the two sites upstream from the WWTP to 20 and 19 species
downstream (excepting the impounded segment near the mouth).  Numerically predominant species
shifted from bluegill (28.2%), common carp (21.8%), and green sunfish (11.5%) upstream from the
WWTP to central stoneroller (39.7%), bluntnose minnow (38.0%), and creek chub (12.8%).

The WWH use attainment status in Little Yankee Creek has not changed since 1984, although index
values were higher in 1994 (Table 1).  The results also indicate problems upstream from the Hubbard
WWTP and these include discharges from an unsewered area near the Ohio Turnpike.  Despite not
fully attaining the WWH use designation, fish and macroinvertebrate assemblages in Little Yankee
Creek have markedly improved downstream from the Hubbard WWTP since the 1984 survey.  Mean
MIwb and IBI values increased from 1.5 to 6.7 and 13 to 26, respectively, immediately downstream
from the WWTP (RM 4.4).  The mean number of fish species has similarly increased from 3.5 in
1984 to 16.5 in 1994.  In 1984, the macroinvertebrate and fish community performance was either
poor or very poor at all sites between the Hubbard WWTP and the mouth.  In 1994, at RM 1.6 the ICI
[...]
due to a localized disturbance yet still support aquatic communities closely resembling those sampled at
adjacent sites with better habitat, provided water quality conditions are similar.  QHEI scores from
hundreds of segments around the state have indicated that values greater than 60 are generally
conducive to the existence of warmwater faunas.  Scores greater than 75 frequently typify habitat
conditions which have the ability to support exceptional warmwater faunas.

Macroinvertebrate Community Assessment
During this survey, macroinvertebrate were sampled at many locations using mmodified Hester/Dendy
multiple-plate artificial substrate samplers supplemented with a qualitative assessment of the available
natural substrates.  However, at many small tributary locations, only a qualitative natural substrate
sample was collected.  Artificial substrate data were evaluated using the ICI (Table 1).

During the present study, macroinvertebrates collected from the natural substrates were evaluated
using an assessment tool currently in the testing and refinement phase.  This method relies on tolerance
values derived for each taxon, based upon the abundance data for that taxon from artificial substrate
(quantitative) samples collected throughout Ohio. To determine the tolerance value of a given taxon,
ICI scores at all locations where the taxon has been collected are weighted by its abundance on the

74



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

artificial substrates.  The mean of the weighted ICI scores for the taxon results in a value which
represents its relative level of tolerance on the ICI scale of 0 to 60.  For the qualitative collections in the
Mahoning River study area, the median tolerance value of all organisms from a site resulted in a score
termed the Qualitative Community Tolerance Value (QCTV).  This score is assessed by comparing it to
the distribution of QCTV scores from other sites in the ecoregion where ICI scoring has determined
achievement or nonachievement of the ecoregional biocriterion.  The QCTV shows potential as a
method to supplement existing assessment methods using the natural substrate collections.  QCTV
scores in the Mahoning River study area were used in conjunction with other aspects of the community
data to make evaluations and were not unilaterally used to interpret quality of the sites or aquatic life
use attainment status.

Fish Community Assessment
Fish assemblages were sampled using wading or boat method pulsed DC electrofishing gear (Plate 6).
The wading method was used at a frequency of one or two samples at each site.  The boat method was
used at a frequency of two or three samples at each site.  The specific electrofishing method and the
number of samples for each sampling location are listed in Table 16.

Area of Degradation Value (ADV)
An Area Of Degradation Value (ADV; Rankin and Yoder 1991; Yoder and Rankin 1995) was
calculated for the study area based on the longitudinal performance of the biological community
indices.  The ADV portrays the length or "extent" of degradation to aquatic communities and is simply
the distance that the biological index (IBI, MIwb, or ICI) departs from the applicable biocriterion or
the upstream level of performance (Fig. 7).  The “magnitude” of impact refers to the vertical departure
of each index below the biocriterion or the upstream level of performance.  The total ADV is
represented by the area beneath the biocriterion (or upstream level) when the results for each index are
plotted against river mile.  The results are also expressed as ADV/mile to normalize comparisons
between segments and other streams and rivers.

Causal Associations
Using the results, conclusions, and recommendations of this report requires an understanding of the
methodology used to determine the use attainment status and assigning probable causes and sources of
impairment.  The identification of impairment in rivers and streams is straightforward - the numerical
biological criteria are the principal arbiter of aquatic life use attainment and impairment (partial and
non-attainment).  The rationale for using the biological criteria in the role of principal arbiter within a
weight of evidence framework has been extensively discussed elsewhere (Karr et al. 1986; Karr 1991;
Ohio EPA 1987a,b; Yoder 1989; Miner and Borton 1991; Yoder 1991a; Yoder 1995).  Describing the
causes and sources associated with observed impairments relies on an interpretation of multiple lines
of evidence including water chemistry data, sediment data, habitat data, effluent data, biomonitoring
results, land use data, and the biological response signatures (Yoder and Rankin 1995) within the
biological data itself.  Thus the assignment of principal causes and sources of impairment in this report
do not represent a true “cause and effect” analysis, but rather represent the association of impairments
(based on response indicators) with stressor and exposure indicators whose links with the biosurvey
data are based on previous research or experience with analogous situations and impacts.  The
reliability of the identification of probable causes and sources is increased where many such prior
associations have been identified.  The process is similar to making a medical diagnosis in which a
doctor relies on multiple lines of evidence concerning patient health.  Such diagnoses are based on
previous research which experimentally or statistically linked symptoms and test results to specific
diseases or pathologies.  Thus a doctor relies on previous experience in interpreting symptoms (i.e.,
multiple lines from test results) to establish a diagnosis, potential causes and/or sources of the malady,
a prognosis, and a strategy for alleviating the symptoms of the disease or condition.  As in medical
science, where the ultimate arbiter of success is the eventual recovery and the well-being of the patient,
the ultimate measure of success in water resource management is restoration of lost or damaged 

75



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

 
ecosystem attributes including aquatic community structure and function.  While there have been
criticisms of misapplying the metaphor of ecosystem “health” compared to human patient “health”
(Suter 1993) here we are referring to the process for identifying biological integrity and causes/sources
associated with observed impairment, not whether human health and ecosystem health are analogous
concepts.

76



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

POINT    SOURCE

MIXING        ZONE

AREA OF DEGRADATION VALUE (ADV)

INDEX
VALUE

CSO/NPS

POINT
SOURCE

20

30

40

50

60

0102030405060

RIVER     MILE

WWH     Criterion
(Index  Value=40)

12
Flow  Direction

Figure 7. Graphic illustration of the Area of Degradation Value (ADV) based on
the ecoregion biocriterion (WWH in this example).  The index value
trend line indicated by the unfilled boxes and solid shading (area of
departure) represents a typical response to a point source impact
(mixing zone appears as a solid triangle); the filled boxes and dashed
shading (area of departure) represent a typical response to a nonpoint
source or combined sewer overflow impact.  The blended shading
represents the overlapping impact of the point and nonpoint sources.

77



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

RESULTS AND DISCUSSION

Pollutant Loadings: 1976 - 1994 (Figures 8-29; Tables 2,7,8)
Upper Mahoning River (RM 100.57 - 45.73)

Unnamed tributary - Village of Beloit WWTP (RM 91.2, RM 3.2)
• The Village of Beloit  WWTP was built in 1971 and modified in 1984.  Current treatment includes

equalization basin, aerated wet well, aeration tanks to handle 0.1 mgd, AERO-MOD system
(aeration module) to handle 0.09 mgd, chlorination , and tertiary lagoon before discharge to the
unnamed tributary of the Mahoning River.  The WWTP has a long history of compliance problem
with total suspended solids, BOD, and ammonia-N. 

• Compliance sampling in October 1994 showed elevated total suspended solids (113 mg/l) in the
Village of Beloit effluent discharge.  The effluent was cloudy with large solids and pin floc.
Heavy metals cadmium, copper, and zinc were also at elevated levels.  Fecal coliform bacteria
were 8000 counts per 100 ml.  The downstream area was full of solids. The Ohio EPA emergency
response section had 27 reported calls concerning poor effluent quality being discharged from the
Beloit WWTP in 1993.

 
Fish Creek /Sulfur Creek - City of Sebring WWTP  (RM 87.81, RM 4.1)
• The city of Sebring WWTP was built in 1917 and completely rebuilt in 1990.  Treatment at the

new plant includes bar screen, comminutor, aerated grit chamber, wet well, two oxidation ditches,
clarifiers, cascade, and uv disinfection.  Influent greater than 1.3 mgd is diverted to an equalization
basin.  Design flow of the WWTP is 1.75 mgd.  Discharge is to RM 0.48 along Sulphur Creek,
which flows into Fish Creek.  The WWTP receives significant industrial wastewater and is
discharging slightly elevated heavy metals, cadmium, copper, chromium, mercury, zinc, lead, and
nickel.  A review of MOR data indicates violations for total suspended solids, copper, zinc, and
lead from 1990 to 1994.

• A district site survey was conducted in May  of 1986 in Sulphur Ditch upstream and downstream
from the old Sebring WWTP discharge.  The results of the survey indicated a severe impact on the
chemical and biological quality in Sulphur Ditch.  Up to two feet of sewage sludge was observed
in the ditch below the WWTP and only one type of aquatic invertebrate was collected, a
hemoglobin type chironomid. No fish were found.  Dissolved oxygen in Fish Creek below the
WWTP was measured at 0.6 mg/l, a concentration that would be lethal to aquatic life in a stream. 

• Since the new WWTP went on-line in 1990 no follow-up chemical or biological sampling in either
Sulpher Ditch or Fish Creek has been conducted to document  possible recovery of biological
communities.

Ryans Run - Alliance Tubular Products (RM 85.13)
• This company is a manufacturer of electric resistance welding carbon steel tubular products.  It

was previously owned by Babcock and Wilcox Company.  Two effluents 001 (0.180 mgd) and
002 (0.240 mgd) discharge to Ryans Run.  Ryans Run enters the Mahoning River  at RM 85.13.
Outfall 001 discharges NC cooling water, boiler blowdown, non-destructive testing water, and
storm water.   Outfall 002 discharges all of the above plus treated process wastewater from station
602.  Wastewater treatment for 602 includes neutralization, chemical precipitation, and
sedimentation.  The 002 outfall enters the Rush Street stormsewer and flows into the Ryans Run
stormsewer.

78



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

• There is a history of periodic iron colored discharge from the Ryans Run stormsewer.  In October
1991 the City of Alliance sewer department walked the stormsewer and found iron discoloration at
the end of the Alliance Tubular 002 outfall.  During the 1994 survey, total zinc values reported by
the company ranged from 100-400 ug/l in the 002 outfall.  Spills reported to OEPA include a
milky white discharge of unknown amount in 1993 and 100 gallons of waste sulfuric acid in
1991.

• Evaluation of long term loadings from outfall 002 is not reliable because  flow rate is estimated.
Communications from the company indicate that the estimated flows from outfall  002 are not valid
(Dec. 8, 1994 letter from R.T. Smith to Ohio EPA, NEDO).  As of April 1995 no continuous flow
meter has been installed.  

• Long term loadings data from internal station 602 from 1986 to 1994 shown in Figure (RDD 100)
indicates a reduction in flow between from 1991 to 1994.  Annual loadings for total suspended
solids, oil and grease, lead, and zinc were also reduced over this time period.

Gaskill Creek - Babcock and Wilcox Co., Research (Alliance)
• This facility conducts research on the combustion of fluids, fuels, design, manufacturing,

materials, and advanced energy systems.  The only wastewater discharged is from boiler
blowdown and non-contact cooling water and stormwater runoff.  Wastewater enters an oil
skimmer and sedimentation pond prior to discharge to Gaskill Creek.  Discharge results in an
average flow of 0.012 mgd.

Beech Creek -  City of Alliance WWTP (RM 82.03)
• The city of Alliance WWTP discharges to an impounded portion of the Berlin Reservoir.  The

discharge location corresponds to RM 0.35 of Beech Creek, which joins the Mahoning River at
RM 82.03.  The design capacity of the plant is 7.5 mgd.  The Alliance WWTP was originally
constructed in 1929.  The facility was modified in 1958, added chlorination capabilities in 1970,
and was modified again between 1982 and 1984.  The current waste treatment consists of grit
removal, primary settling, off-line flow equalization, single stage activated sludge, final setting,
and chlorination.  The WWTP receives both municipal and industrial waste.  A new NPDES
permit became effective Oct. 1, 1993.  It requires plant improvements to meet more stringent
CBOD5 concentrations, total phosphorus limits, and ammonia-N limits, and dechlorination.  Final
construction is to be completed by Oct. 1, 1996.

• Analysis of MOR data submitted by the entity indicates a significant reduction in BOD, total
suspended solids, and Oil and Grease loadings after 1984 (Figure 8).  These loadings reduction
coincide with WWTP improvements completed by 1984.  MOR violations reported from 1989 to
1994 include pH, oil and grease, cadmium, nickel, mercury, zinc, chlorine, and total suspended
solids.  The WWTP reported spills of oils and diesel fuel totaling 140 gallons between 1991 and
1992.

• Bioassays conducted by the Ohio EPA on Alliance WWTP effluent showed no significant toxicity
to either test organism in July 1987, October 1993, nor in June 1994 effluent samples.

Mahoning County, Lake Milton WWTP (RM 63.43)
• The  Mahoning County Lake Milton WWTP was originally constructed in 1959.  It was modified

in 1968 and more recently in 1990 under a consent order.  The current waste treatment includes an
oxidation ditch, clarification, and chlorination.  Analysis of MOR data indicates an average annual

79



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

flow ranging from 0.2 - 0.4 mgd between 1990 and 1994.  Since 1990 there has been a reduction
in the 95th percentile loadings for  ammonia-N and BOD, however, total suspended solids
loadings have remained relatively constant with a slight yearly increase.  No significant MOR
violations have been reported at the WWTP since 1990.

Village of Newton Falls WWTP (RM 56.85)
• The Village of Newton Falls WWTP was originally constructed in 1959.  It was modified in 1986.

The current waste treatment includes manual screening, aerated grit removal, primary settling,
rotating biological contactors (RBCs), final settling, and chlorination.  The sewerage system is
mostly combined, and contains 28 CSOs and two additional points of overflow at the WWTP.
The design capacity is 0.5 mgd.  Analysis of MOR data indicates that the plant has consistently
exceeded its 0.5 mgd design capacity on an average annual basis from 1987 to 1994 (Figure 9).
There was, however, a minor reduction in the 50th percentile annual loading of total suspended
solids and BOD since the 1986 upgrade.  Ammonia-N loadings since 1989 have remained constant
with a maximum  average annual loading in 1994.  

• In addition to the known 28 CSOs, there are a number of unsewered areas in the Newton Falls
area that can contribute untreated wastewater to the Mahoning River.  In 1994, CSO #s 006, 015,
and 026 were eliminated.  Since 1990, numerous MOR violations have been reported for CBOD
and total suspended solids most likely due to hydraulic overload.  The current NPDES permit
expired August 13, 1994.  The permit has been reissued to include CSO strategy and schedule of
compliance to meet final effluent limits. 

Arhaven Estates MHP WWTP (RM 54.1)
• This small mobile home park WWTP has a design capacity of 0.0175 mgd.  The current waste

treatment consists of trash trap, extended aeration,  and chlorination.  Sludge holding facilities
were not completely in operation during the 1994 survey.  The NPDES permit does not limit
ammonia-N.  Ammonia-N values reported in 1994 ranged from 15-36 mg/l.  MOR violations
reported in 1994 included BOD, total suspended solids, and fecal coliforms.  A December 27,
1994 compliance inspection noted poor overall operation.

Denmen Tire Corp. (RM 49.3)
• This company is a manufacturer of tires and rubber covered rolls and operates a facility with two

existing discharge points.  Discharge 002 is limited to stormwater runoff.  Discharge 001
combines package plant, process oil wastewater, and stormwater runoff.  An oil skimmer treats
process and stormwater before mixing with WWTP effluent and discharge via underground pipe
directly to the Mahoning River.  Ohio EPA NEDO has investigated spills of diesel fuel (1993) and
carbon black (1989) at the facility. 

80



MAS/1995-12-14   1994 Mahoning River TSD          May 1, 1996DSW

Lower Mahoning River, Ohio Waters (RM 45.51 - 11.43)

Historical Point Source Loadings
• Point source loadings from the major industrial facilities were documented in the early 1950's

(Table 7).  Pollution control in the Mahoning Valley during this time period was essentially non-
existent, with the steel industry directly discharging untreated coke plant wastes, rudimentary
solids removal for blast furnace gas wash water, scale pits with and without oil skimming for hot
forming wastes, no treatment for emulsified cold rolling oils, direct discharge of spent pickling
acids, and no treatment for coating wastes (Amendola et.al., 1977).  

• Since the 1950's, significant loading reductions of wastewater volume, total suspended solids, oil
and grease, total iron, and phenolics have occurred (Table 7).  These reductions became possible
with pollution control improvements at several steel mills but mostly because of the partial to total
shutdown (since 1978) of five major steel producing facilities.  During 1974, eight major steel
mills were discharging to the lower Mahoning River mainstem with a combined wastewater
volume of 627 MGD (92% of the total wastewater volume discharged to the Mahoning River).  It
was estimated that in 1975 the major steel facilities used the entire flow of the Mahoning River 5.6
times during winter low flow and nearly 2.6 time during summer low flow (Amendola et. al.,
1977).  The total volume of wastewater declined to 154 MGD in 1980, and to 56 MGD in 1985.
These reductions reflected reduced inputs from steel making facilities.

• Municipal wastewater treatment within the lower Mahoning River mainstem study area was non-
existent during the mid-1950's.  Primary treatment at municipal wastewater treatment plants was
not in operation until the late 1950's and early 1960's.  The Youngstown WWTP, which is the
largest municipal discharge to the Mahoning River, did not begin operations until 1965.  Prior to
this time, no treatment of Youngstown's municipal waste was provided.  This resulted in raw
sewage being directly discharged into the Mahoning River and adjacent tributaries.  Biochemical
oxygen demand 5-day (BOD5) loadings from 1952 to 1954 averaged 20,360 kg/day for the major
municipalities (Table 8).  Small reductions in BOD5 loadings between the early 1950's and 1974
was noted, and  was attributed to the installation of primary wastewater treatment facilities.  Little
change in BOD5 loadings occurred for the  Mahoning River with regard to municipal inputs
between 1974 and 1985, a reflection of no additional upgrading of municipal wastewater treatment
facilities during this period.

• Dissolved oxygen and ammonia-N data collected at the Lowellville ambient station from the early
1970s to present indicate that there has been a significant improvement in DO and ammonia-N